WAL

@ HUAK TESTING Page 48 of 111 Report No.: HK2306062322-1E

802.11ax (HT40) Modulation
Lowest channel

nter Freq 2.422000000 GHz
TNG: Fam ~ws Trig: Fres Run

IFGabclow  Btten: 30 &8

#hvg Type: RMS
AvglHeld: 5050

Ref Offset 5.44 dB
Ref 20.00 dBm

Center 242200 GHz Span 71.20 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 76,00 ms (J0000 pts)

#hvg Type: RMS
PN Pt o= Trig: Frea Run AvglHeld: 5050
IFGabclow  Btten: 30 &8

Ref Offset 5.44 dB
Ref 20.00 dBm

| ..'__

Center 243700 GHz Span 71.20 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 76,00 ms (J0000 pts)

sy T

Highest channel

Freq 2.452000000 GHz vy Type: RIS
Center Freq 2.452000 ;m S 711 Frew Run Avglatd: 500
IFGolndow __ #Attan: 30 &8

Ref Offset 5.44 dB
Ref 20.00 dBm

Center 245200 GHz Span 62,64 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 74,00 ms (J0000 pts)

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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For MIMO antenna port 1+antenna port 2

TX 802.11b Mode
Frequency POW?JBDS;] sity (Iaién ni;[) Result
2412 MHz / 8 /
2437 MHz / 8 /
2462 MHz / 8 /
TX 802.11g Mode

2412 MHz / 8 /
2437 MHz / 8 /
2462 MHz / 8 /

TX 802.11n/HT20 Mode
2412 MHz -2.15 8 PASS
2437 MHz -1.74 8 PASS -
2462 MHz -1.68 8 PASS ?

TX 802.11n/HT40 Mode I-F|
2422 MHz -2.95 8 PASS s
2437 MHz -4.85 8 PASS
2452 MHz -4.67 8 PASS

TX 802.11ax/HT20 Mode
2412 MHz -2.21 8 PASS
2437 MHz -2.58 8 PASS
2462 MHz -1.56 8 PASS

TX 802.11ax/HT40 Mode
2422 MHz -4.74 8 PASS
2437 MHz -4.65 8 PASS
2452 MHz -4.69 8 PASS

Note: 1 Result unit: W, The end result is converted to units of dBm.

Note: This product supports antenna 1 and antenna 2 launches, but only support 802.11 n/ax for MIMO
mode, not support 802.11 b and 802.11 g for MIMO mode.

results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK

this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.com
TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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4.5. Conducted Band Edge and Spurious Emission Measurement

4.5.1. Test Specification

Test Requirement:

FCC Part15 C Section 15.247 (d)

Test Method:

KDB558074

Limit:

In any 100 kHz bandwidth outside of the authorized
frequency band, the emissions which fall in the
non-restricted bands shall be attenuated at least 20 dB /
30dB relative to the maximum PSD level in 100 kHz by
RF conducted measurement and radiated emissions
which fall in the restricted bands, as defined in Section
15.205(a), must also comply with the radiated emission
limits specified in Section 15.209(a).

Test Setup:

ole ]

Spectrum Analyzer EUT

Test Mode:

Transmitting mode with modulation

Test Procedure:

1. The testing follows FCC KDB Publication No. 558074
D01 15.247 Meas Guidance v05r02.

2. The RF output of EUT was connected to the spectrum
analyzer by RF cable and attenuator. The path loss
was compensated to the results for each
measurement.

3. Set to the maximum power setting and enable the
EUT transmit continuously.

4. Set RBW =100 kHz, VBW=300 kHz, Peak Detector.
Unwanted Emissions measured in any 100 kHz
bandwidth outside of the authorized frequency band
shall be attenuated by at least 20 dB relative to the
maximum in-band peak PSD level in 100 kHz when
maximum peak conducted output power procedure is
used. If the transmitter complies with the conducted
power limits based on the use of RMS averaging over
a time interval, the attenuation required under this
paragraph shall be 30 dB instead of 20 dB per
15.247(d).

5. Measure and record the results in the test report.

6. The RF fundamental frequency should be excluded
against the limit line in the operating frequency band.

Test Result:

PASS

TEL : +86-755 2302 9901

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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45.2. Test Instruments

RF Test Room
Equipment Manufacturer Model Serial Number |Calibration Date | Calibration Due

Spectrum analyzer Agilent N9020A HKE-048 Feb. 17, 2023 Feb. 16, 2024

Signal generator Agilent N5183A HKE-071 Feb. 17, 2023 Feb. 16, 2024
RF Cable

(9KHz-26.5GHz) Tonscend 170660 N/A Feb. 17, 2023 Feb. 16, 2024

R automalic Tonscend | JS0806-2 | HKE-060 | Feb.17,2023 | Feb. 16,2024
control unit

Note: The calibration interval of the above test instruments is 12 months and the calibrations are traceable to

international system unit (SI).

this document cannont be reproduced except in Tull with our prior written permission. 1he more details and the authenticity ot the report will be contirmed at nttp://www.cer-mark.com

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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4.5.3. Test Data

Chain 1
802.11b Modulation

Page 52 of 111

Report No.: HK2306062322-1E

Lowest Channel

Highest Channel

Band Edge

:
| q 5 2 #Avg Type: RMS Frequency |
Center Freq 2.365000000 :h- R m;fﬂuz..
IF Gaback aw Whizenc 30 &8

Auto Tune

Ref Offset 5.44 dB
Ref 20.00 dBm

Center Freg
2365000000 GHz

StartFreq

s ANyt

Stop 2.43000 GHz |

Start 2.30000 GHz
Sweep 1247 ms (1001 pts]

BW 100 kHz H#VBW 300 kHz

SO E o i

Centel Freq 2.495000000 GHz
N F

Band Edge

Agilent Spectrum Analyrer - Swrpt Sh

Hhvg Type: RMS
 Fast e Trig: Fres Run AvglHeid: 200700
IFGalack ow @hrarc 30 &8

Ref Offset 5.44 dB
Ref 20.00 dBm

A P A ok b1 e ey

Stop 2.55000 GHz |
Sweep 1053

250000 GHz |
248400 GHz |

Spurious emission(2412MHz)

03 P L 0

#hvg Type: RMS

£q 000000
AvglHeld: 1010

FWG: Fat == Trig: Fres Run
IFGalack aw @hrarc 30 &8

Auto Tune
Ref Offset 9.44 dB
Ref 20.44 dBm

Center Freq

2412000000 GHz

StartFreq
2397000000 GHz

StopFreq
2427000000 GHz

CF Step
000000 MHz2
Man

#VEW 300 kHz

#hvg Type: RMS

£q 000000
AvglHeld: 1010

PNO: Fast o Trig: Free Run
IF Gaback aw Whizerc 20 &8
Auto Tune

Ref Offset 9.44 dB
Ref 19.44 dBm
Center Freq
515.000000 MHz
| StartFreq |
30.000000 MHz

StopFreq
1000000000 GHz

Start 30.0 MHz Stop 1.0000

#VBW 300 kHz Sweep 84,00 ms (30001 pis)

#hvg Type: RMS

£q 000000
AvglHeld: 1010

FWG Fat == Trig: Fres Run
IFGalack aw @hrarc 30 &8

Ref Offset 9.44 dB
Ref 20.44 dBm
Center Freq
2482000000 GHz

Start Freq
2447000000 GHz!

Stop Freq
2477000000 GHa

46200 GHz Span 30,00 MHz
Sweep 2.933 ms (1001 ptsy

#Res BW 100 kHz #VBW 300 ki

000000 Hhvg Type: RMS
FW0: Famt == Trig: Free Run AvglHeld: 1010
IFGalack aw @harc 20 &8

Auto Tune
Ref Offset 9.44 dB
Ref 19.44 dBm

Center Freq
515.000000 MHz

Start Freq
30.000000 MHz:

Stop Freq
1000000000 GHa

Start 30.0 MHz
[#Res BW 100 kHz

#VBW 300 ki

TEL : +86-755 2302 9901 FAX

+86-755 2302 9901
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail : service@cer-mark.com
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Trig: Fres Run
@harc 20 &8

Start 1.00 GHz

iREﬁ BW 100 kHz H#VBW 300 kHz

Page 53 of 111

#hvg Type: RMS
AvglHeld: 1010

Center Freq
| 13750000000 GHz

StartFreq
11000000000 GHz

StopFreq

Stop 26.50 GHz |

3477 dBm|
48,563 dBm |

Center Freq 13.750000000 GHz
N ot

1FG ool aw
Ref Offset8.44 dB
Refl 19.44 dBm

Start 1.00 GHz

#Res BW 100 kHz H#VBW 300 kHz

e Trig: Free Run
@harc 20 &8

#hvg Type: RMS
AvglHeld: 1010

Stop 26.50 GHz |

Sweep 2.438 5 (30001 pts

16 GHz, 4541 dBm|
30 GHz | A7.786 dBm |

Report No.: HK2306062322-1E

Center Freq
| 13750000000 GHz

Start Freq
11000000000 GHz

2.437000000 GHz
N F

Fawt re= Trig: Fres Run
IFGaincd ow

@hrarc 30 &8

Ref Offset 5.44 dB
Ref 29.44 dBm

#VBW 300 kHz

#hvg Type: RMS
AvglHeld: 1010

Span 30,00 MHz
Sweep 2.933 ms (1001 pts)

Trig: Fres Run
@harc 20 &8

Reef Offset 5.44 dB
Ref 19.44 dBm

Start 30.0 MHz
#Res BW 100 kHz

#hvg Type: RMS
AvglHeld: 1010

Stop 1.0000 GHz
Sweep 94.00 ms (30001 pts|

T

50000000 GHz
N

- Famt re= Trig: Free Run
FGaincd ow

@harc 20 &8

et 8.44 dB
.44 dBm

o

Start 1.00 GHz
#VBW 300 kHz

#hvg Type: RMS
AvglHeld: 1010

Stop 26.50 GHz |
Sweep 2438 s (30001 pi

4707 dBm|
48554 dBm |

TEL : +86-755 2302 9901

FAX

+86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11g Modulation
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Report No.: HK2306062322-1E

Lowest Channel

Highest Channel

Band Edge

r 7 #hvg Type: RMS
2365000000 G‘ e R m;fu.ﬁ.'
1FGalack aw

" whan: 30 48

Ref Offset 5.44 dB
Ref 20.00 dBm

v

SRS E T

Start 2.30000 GHz

BW 100 kHz H#VBW 300 kHz p 1247

Stop 243000 GHz

000000 GHz
PHi: F

Band Edge

#hvg Type: RMS
rig: Fres Run AvglHeld: 200700

Fsintow  BAen 30 48

#1844 dB
80 djm

L L R W

Stop 2.55000 GHz
#VBW 300 kHz

Sweep 10.53 ms (1001 pts)f

Cent q z #hvg Type: RMS
Center Freq 2.412000000 -m m;fﬂuz..mm

1FGabact aw

Ref Offset 5.44 dB
Ref 29.44 dBm

Center 241200 GHz Span 30.00 MHz
Res BW 100 kHz FVBW 300 kHz

#hvg Type: RMS
w" Trig: Fres Run AvglHeld: 1010

515.000000 MHz
PH
@harc 20 &8

: Fam -
[

Reef Offset 5.44 dB
Ref 19.44 dBm

Stop 1.0000 GHz
Sweep 94,00 ms (30001 pis

Start 30.0 MHz
[#Res BW 100 kHz

#VEW 300 kHz

Sweep 2.933 ms (1001 pts)]

Center Freq
515.000000 MHz

Start 30.0 MHz

Center Freq 2.462000000 GHz
PHO: Fast

515.000000 MHz
]

#hvg Type: RMS
rig: Fres Run AvglHeld: 1010

1FGabact aw Atterc 30 &8

Ref Offset 5.44 dB
Ref 29.44 dBm

Span 30.00 MHz

#VBW 300 kHz Sweep 2,933 ms (1001 pis)

#hvg Type: RMS
we Trig: Fres Run AvglHeld: 1010

: Fam -
IFGalack aw @harc 20 &8

Reef Offset 5.44 dB
Ref 19.44 dBm

Center Freq
515.000000 MHz

Stop 1.0000 GHz
FVEW 300 kHz Sweep 9400 ms (30001 pts

TEL : +86-755 2302 9901 FAX

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901

E-mail : service@cer-mark.com




50000000 GHz
o BAttan 20 48

st 8.44 dB
9.44 dBm

H#VBW 300 kHz

Trig: Fres Run

#hvg Type: RMS
AvglHeld: 1010

A13 65

Hz.
Hz!

Page 55 of 111

50000000 GHz Tri: Frow R
o BAttan 20 48

Start 1.00 GHz

#Res BW 100 kHz H#VBW 300 kHz

Report No.: HK2306062322-1E

#hvg Type: RMS
AvglHeld: 1010

Stop 26.50 GHz |

Sweep 2.438 5 (30001 pts

Center Freq 2.437000000 GHz
P Famt o= Trig: Free Run
IFGalacd aw WAttan: 30 48

Ref Offset 5.44 dB
Ref 29.44 dBm

#VBW 300 kHz

Spurious emission(2437MHz)

#hvg Type: RMS
AvglHeld: 1010

Span 30,00 MHz
Sweep 2.933 ms (1001 pts)

T

Agiient Spectrum Analyrer - Swrpt Sh
T
Center Freq 515.000000 MHz
PN: Fast s Trig: Fres Run
IFGalacd ow #Aten: 20 48

Reef Offset 5.44 dB
Ref 19.44 dBm

Start 30.0 MHz
#Res BW 100 kHz

o

#hvg Type: RMS
AvglHeld: 1010

Stop 1.0000 GHz
Sweep 94.00 ms (30001 pts|

T

50000000 GHz Trig: Frow Fum
o BAttan 20 48

et 8.44 dB
.44 dBm

H#VBW 300 kHz

#hvg Type: RMS
AvglHeld: 1010

Stop 26.50 GHz |
Sweep 2.438 5 (30001 pi

/M T R\

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11n (HT20) Modulation
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Report No.: HK2306062322-1E

Lowest Channel

Highest Channel

Band Edge

2365000000 GHz
PHD: Famt o<
IFGalack ow @hrarc 30 &8

Ref Offset 5.44 dB
Ref 20.00 dBm

H#VBW 300 kHz

#hvg Type: RMS
AvglHeld: 200700

Stop 243000 GHz

Sweep 1247 m:

Band Edge

000000 GHz #Avg Type: RMS
Pl

0 Fast o
IFGalack ow @hrarc 30 &8

el Offset 5.44 dB
20,00 dBm

e b A

Stop 2.55000 GHz
Sweep 10.53 ms (1001 pts)f

Center Freq 2.412000000 GHz
PHO: Fast
IFGalnd ow

Ref Offset 5.44 dB
Ref 29.44 dBm

#VEW 300 kHz

515.000000 MHz
FW0: Famt == Trig: Free Run
IFGalack aw @harc 20 &8

Reef Offset 5.44 dB
Ref 19.44 dBm

Start 30.0 MHz

#VEW 300 kHz

#hvg Type: RMS
AvglHeld: 1010

Span 30.00 MHz,
Sweep 2.933 ms (1001 ptsH

#hvg Type: RMS
AvglHeld: 1010

Stop 1.0000 GHz
Sweep 94,00 ms (30001 pis

Center Freq
515.000000 MHz

Start 30.0 MHz

#hvg Type: RMS

2.462000000 _ e RusHos 101D

1FGabact aw

Ref Offset 5.44 dB
Ref 29.44 dBm

#VBW 300 kHz Sweep 2,933 ms (1001 pis)

#hvg Type: RMS

515.000000 MHz B R ehoniong

: Fam -
IFGalack aw @harc 20 &8

Reef Offset 5.44 dB
Ref 19.44 dBm

Center Freq
515.000000 MHz

T

Stop 1.0000 GHz
FVEW 300 kHz Sweep 9400 ms (30001 pts

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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50000000 GHz
FHO: Fa == Trig: Free Run
IF Guisc aw @harc 20 &8

Ref Offset §.44 dB
Ref 19.44 dBm

Start 1.00 GHz

#Res BW 100 kHz H#VBW 300 kHz

#hvg Type: RMS
AvglHeld: 1010

Stop 26.50 GHz |
Sweep 2438 s (30001 pis)]

d8m|
47451 dBm|

Page 57 of 111

Rel
Ref 18

Report No.: HK2306062322-1E

#hvg Type: RMS

50000000 " Trig: Fras Run AwglHold: 10110

:Fas e
IFGalack ow @harc 20 &8

Offset §.44 dB
.44 dBm

H#VBW 300 kHz

Stop 26.50 GHz |
Sweep 2438 s (30001 pis)]

2.437000000 GHz
‘P Fam o= Trig: Free Run
IFGalacdow  #Attan 30 68

Ref Offset 5.44 dB
Ref 29.44 dBm

Center 243700 GHz

wRes BW 100 kHz #VBW 300 kHz

#hvg Type: RMS
AvglHeld: 1010

Span 30,00 MHz

Sweep 2.933 ms (1001 pts)

Start 30.0 MHz
#Res BW 100 kHz

515.000000 MHz
]

HAvg Type: RMS
0 Fast ce Trig:Free Run AwglHold: 10110
20 48

IFGaindow  WAtt

Reef Offset 5.44 dB
Ref 19.44 dBm

Stop 1.0000 GHz

Sweep 94.00 ms (30001 pts

50000000 GHz Tri: Frow R
o BAttan 20 48

Ref Offset .44 dB
Refl 19.44 dBm

1

H#VBW 300 kHz

#hvg Type: RMS
AvglHeld: 1010

Stop 26.50 GHz |
Sweep 2438 s (30001 pt

TEL : +86-755 2302 9901

FAX

+86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11n (HT40) Modulation
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Report No.: HK2306062322-1E

Highest Channel

Lowest Channel

Band Edge

2.365000000 GHz #Avj Type: RMS
= o AvglHald:

Fsintow  BAen 30 48

Ref Offset 5.44 dB
Ref 20.00 dBm

o4
L i A et el bbb St At it A e

Start 2.30000 GHz

#VBW 300 kHz Sweep 1247 m:

2.419 47 GHz,
z Bm |
44737 dBm |
ABET4 dBim |
41017 d8m|

Stop 243000 GHz

Start 244000 GHz

Band Edge

000000 GHz #Avg Type: RMS
PHO: Fast -
IFGalacl aw

el Offset 5.44 dB
20,00 dBm

Stop 2.55000 GHz
Sweep 10.53 ms (1001 pts)f

Cent q z #hvg Type: RMS
Center Freq 2.422000000 -m m;fﬂuz..mm

1FGabact aw

Ref Offset 5.44 dB
Ref 29.44 dBm

#VEW 300 kHz

#hvg Type: RMS

515.000000 WHz AvsHore 1010

Fast re= Trig: Free Run
FGaindaw

@harc 20 &8

Reef Offset 5.44 dB
Ref 19.44 dBm

#VEW 300 kHz

Start 30.0 MHz

Stop 1.0000 GHz
Sweep 94,00 ms (30001 pis

Center Freq
515.000000 MHz

7 #hvg Type: RMS
2.452000000 _ o m;fﬂuz..mm

1FGabact aw

Ref Offset 5.44 dB
Ref 29.44 dBm

#VEW 300 kHz

Hhyg T RM$
515.000000 MHz RvgiHore: 10110

Fawt re= Trig: Free Run
FGaindaw

@harc 20 &8

Ref Offset 9.4 dB
Ref 19.44 dBm
Center Freq

£15.000000 MHz|

Start 30.0 MHz Stop 1.0000 GHz
R FVEW 300 kHz Sweep 9400 ms (30001 pts

TEL : +86-755 2302 9901

FAX : +86-755 2302 9901

E-mail : service@cer-mark.com

\ L

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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50000000 GHz
PHO: Fast =+
IFGalnlow  BAttAN

Ref Offset §.44 dB
Ref 19.44 dBm

Start 1.00 GHz

#Res BW 100 kHz H#VBW 300 kHz

Trig: Fres Run
&8

#hvg Type: RMS
AvglHeld: 1010

Stop 26.50 GHz |
Sweep 2438 s (30001 pis)]

Page 59 of 111

50000000 GHz
FHO: Fa == Trig: Free Run
IFGalack ow @harc 20 &8

Ref Offset §.44 dB
Ref 19.44 dBm

e

Start 1.00 GHz
#VBW 300 kHz

#hvg Type: RMS
AvglHeld: 1010

Report No.: HK2306062322-1E

Stop 26.50 GHz |

Sweep 2438 5 (30001 pis)f}

2.437000000 GHz
‘P Fam o= Trig: Free Run
IFGalacdow  #Attan 30 68

Ref Offset 5.44 dB
Ref 29.44 dBm

#VBW 300 kHz

#hvg Type: RMS
AvglHeld: 1010

Span 60,00 MHz

Sweep 5,800 ms (1001 ptsy

wRes BW 100 kHz

515.000000 MHz Trig:Fre Run
BNO: Fast - :
IFEEI‘-‘I‘:& Atzenc 20 &8

Reef Offset 5.44 dB
Ref 19.44 dBm

Start 30.0 MHz
FVBW 300 kHz

#hvg Type: RMS
AvglHeld: 1010

Stop 1.0000 GHz

Sweep 94.00 ms (30001 pts!

50000000 GHz Tri: Frow R
o BAttan 20 48

Ref Offset .44 dB
Refl 19.44 dBm

st

Start 1.00 GHz
#VBW 300 kHz

#hvg Type: RMS
AvglHeld: 1010

Stop 26.50 GHz |
Sweep 2438 s (30001 pt

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ax (HT20) Modulation

Lowest Channel
Band Edge

Highest Channel
Band Edge

2365000000 GHz
PHi: F

Fsintow  BAen 30 48

Ref Offset8.44 dB
Ref 20.00 dBm

Start 2.30000 GHz
#Res BWW 100 kHz

21,555 g8m |

#hvg Type: RMS
AvglHeld: 200700

000000 GHz
N F

Fawt re= Trig: Fres Run
IFGaiackow

@hrarc 30 &8

Ref Offset 5.44 dB
Ref 20.00 dBm

#hvg Type: RMS
AvglHeld: 200700

Stop 2.55000 GHz

Sweep 1053

Center Freq 2.412000000 GHz
PO "™ ot 30 48

Ref Offset 5.44 dB
Ref 29.44 dBm

#VEW 300 kHz

#hvg Type: RMS
AvglHeld: 1010

Span 30.00 MHz,
Sweep 2.933 ms (1001 ptsy

2.462000000 GHz
PHO: F

Fawt re= Trig: Fres Run
FGaindaw

@hrarc 30 &8

Ref Offset 5.44 dB
Ref 29.44 dBm

#VEW 300 kHz

#hvg Type: RMS
AvglHeld: 1010

Span 30,00 MHz

Sweep 2.933 ms (1001 pts)

#hvg Type: RMS
AvglHeld: 1010

HAvg T RMS
515.000000 MHz _ RvgiHore: 10110

: Fam -
[

515.000000 MHz
]

Fawt re= Trig: Free Run
FGaindaw

@harc 20 &8

Reef Offset 5.44 dB
Ref 19.44 dBm

Reef Offset 5.44 dB
Ref 19.44 dBm

Center Freq
515.000000 MHz

Center Freq
515.000000 MHz

Stop 1.0000 GHz
Sweep 94,00 ms (30001 pis

Start 30.0 MHz

Stop 1.0000 GHz Start 30.0 MHz
Sweep 94,00 ms (30001 ps|

#VEW 300 kHz #VEW 300 kHz

TEL : +86-755 2302 9901 FAX

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901 E-mail : service@cer-mark.com
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50000000 GHz
FHO: Fa == Trig: Free Run
IF Guisc aw @harc 20 &8

#hvg Type: RMS
AvglHeld: 1010

Ref Offset §.44 dB
Ref 19.44 dBm

wes

Start 1.00 GHz

#Res BW 100 kHz H#VBW 300 kHz

Page 61 of 111

Stop 26.50 GHz |
Sweep 2438 s (30001 pis)]

50000000 GHz
PN Fam -
IF Gk aw
Ref Offset §.44 dB
Ref 19.44 dBm

H#VBW 300 kHz

w" Trig: Fres Run

Report No.: HK2306062322-1E

#hvg Type: RMS
AvglHeld: 1010
Rhtzar: 20 &8

Stop 26.50 GHz |
Sweep 2438 s (30001 pis)]

#hvg Type: RMS

2.437000000 G: AvglHeld: 10410

O Fam e Trig: Fres Run
IF Galadaw Whizenc 30 &8
Ref Offset 5.44 dB
Ref 29.44 dBm

#VBW 300 kHz

Span 30,00 MHz
Sweep 2.933 ms (1001 pts)

515.000000 MHz
PN Famt -
IFGalacl aw

Reef Offset 5.44 dB
Ref 19.44 dBm

Start 30.0 MHz
#Res BW 100 kHz

#hvg Type: RMS
Trig: Fres Run AvglHeld: 1010
20 48

Whttal

/M T R\

Stop 1.0000 GHz
Sweep 94.00 ms (30001 pts|

o = HAvg T RMS
50000000 GHz SRS ne hiintiivs
IFGalackow WAtan: 20 48

Ref Offset .44 dB
Refl 19.44 dBm

1

{
Jr‘
!

Start 1.00 GHz

H#VBW 300 kHz

Stop 26.50 GHz |
Sweep 2438 s (30001 pt
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802.11ax (HT40) Modulation

Lowest Channel

Highest Channel

Band Edge

Band Edge

2365000000 GHz
]

Ref Offset8.44 dB
Ref 20.00 dBm

Start 2.30000 GHz
#Res BWW 100 kHz

IFGalackaw

@hrarc 30 &8

H#VBW 300 kHz

#hvg Type: RMS
AvglHeld: 200700

D i

5000000 GHz
N F
1FGalack aw

Ref Offset 5.44 dB
Ref 20.00 dBm

Start 244000 GHz

e Trig: Fres Run

Bhvg Type: M5
AwglHold: 3007300
@hrarc 30 &8

Stop 2.55000 GHz
Sweep 1053

.CEI'!IGI Freq 2.422000000 GHz
PND:

Ref Offset 5.44 dB
Ref 29.44 dBm

515.000000 MHz
PHO: Fast ~
[

Reef Offset 5.44 dB
Ref 19.44 dBm

Start 30.0 MHz

1FGabact aw

@hrarc 30 &8

#VEW 300 kHz

#VEW 300 kHz

#hvg Type: RMS
AvglHeld: 1010

1

L

el gty -ﬂi""-.l';""-k".1'&*‘,-1-1;.5.-.& J‘ A I

Span 60,00 MHz
Sweep 5.8300 ms (1001 ptsy

#hvg Type: RMS
AvglHeld: 1010

Center Freq
515.000000 MHz

Stop 1.0000 GHz
Sweep 94,00 ms (30001 pis

2.452000000 GHz
PN Famt -
[

Ref Offset 5.44 dB
Ref 29.44 dBm

#VEW 300 kHz

515.000000 MHz
PN Famt -
IF Gaback ow

Reef Offset 5.44 dB
Ref 19.44 dBm

Start 30.0 MHz

we Trig: Fres Run

w" Trig: Fres Run

#VEW 300 kHz

#hvg Type: RMS
AwglHold: 10110
@hrarc 30 &8

Span 60,00 MHz
Sweep 5.8300 ms (1001 ptsy

#hvg Type: RMS
AwglHold: 10110
@harc 20 &8

Center Freq
515.000000 MHz

=

Sweep 94,00 ms (30001 pts|
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50000000 GHz
N

Ref Offset §.44 dB
Ref 19.44 dBm

Start 1.00 GHz
#*Res BW 100 kHz

Pl ~
IF Gk aw

H#VBW 300 kHz

#hvg Type: RMS
Trig: Fres Run AwglHold: 10110
e 20 &8

Stop 26.50 GHz |
Sweep 2438 s (30001 pis)]

45 GHz,
TOGHz |

3728 d8m,
AT521 d8m|
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Start 1.00 GHz

Rel
Ref 18

Report No.: HK2306062322-1E

o = HAvg T RM$
50000000 GHz SRS Wt R adtii
IFGalndow __ #Attar: 20 &8

Offset §.44 dB
.44 dBm

Stop 26.50 GHz |

H#VBW 300 kHz Sweep 2.438 s (30001 pts)i}

2.437000000 GHz
N Fast
IFGalacl aw

Ref Offset 5.44 dB
Ref 29.44 dBm

#VBW 300 kHz

% Trig: Fres Run

#hvg Type: RMS
AwglHold: 10110
@hrarc 30 &8

Span 60,00 MHz

Sweep 5,800 ms (1001 ptsy

Start 30.0 MHz
#Res BW 100 kHz

515.000000 MHz
PHD:

#hvg Type: RMS
i Fast -
1FGalocd aow

Reef Offset 5.44 dB
Ref 19.44 dBm

Stop 1.0000 GHz

#VBW 300 kHz Sweep 94.00 ms (30001 pts!

50000000 GHz
N
IFGalacl aw

Ref Offset .44 dB
Refl 19.44 dBm

»,

Start 1.00 GHz

: it =0

H#VBW 300 kHz

#hvg Type: RMS
Trig: Fres Run AvglHeld: 1010

@harc 20 &8

Stop 26.50 GHz |

Sweep 2438 5 (30001 pt
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Chain 2
802.11b Modulation
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Lowest Channel

Highest Channel

Band Edge

#hvg Type: RMS

r Freq
Center Fre: RuaHons:

2365000000 GHz
]

I
IF Gkt ow

Ref Offset §.44 dB
Ref 20.00 dBm

4
T e

Start 2.30000 GHz

#VBW 300 kHz Sweep 1247 ms (1001 pts

£2.136 48|
41,034 dBm |

Stop 2.43000 GHz |

.CEI'!IGI Freg

Start 2.44000 GHz

Band Edge

2.495000000 GHz
PHO: Fast

IFGalackaw
Ref Offset9.44 dB
Rel

R

Bt g g A Al M,

H#VBW 300 kHz

#hvg Type: RMS
AvglHeld: 200700

Stop 2.55000 GHz |

Spurious emission(2412MHz)

Agilent Spectrum Analyrer - Swrpt Sh
T

#hvg Type: RMS

r Freg
LECRer ra AvglHebd: 1010

2.412000000 GHz
PHO:

Fust - Trig:Frea Run
FGaindaw

arc 30 &8

Ref Offset 5.44 dB
Ref 29.44 dBm

41200 GHz
#Res BW 100 kHz #VBW 300 kHz

Agilent Spectrum Analyrer - Swrpt Sh
{8 AL

#hvg Type: RMS

Center Freq 515.000000 MHz AraHote 1010

PHO: Fast ~
IF Gaback ow

- Trig: Fres Run
@harc 20 &8

Reef Offset 5.44 dB
Ref 19.44 dBm

Stop 1.0000 GHz
Sweep 94,00 ms (30001 pis

#VEW 300 kHz

Sweep 2.933 ms (1001 pts)

Center Freq
515.000000 MHz

(—
| StartFreq|
30.000000 MHz;

Stop Freq

2.462000000 GHz
BN

Fust - Trig:Frea Run
FGaindaw

Atzanc 30 &8

5200 GHz

#Res BW 100 kHz

#Res BW 100 kHz

Tal 000000
we Trig: Free Run

PHO: Fast
@harc 20 &8

IF Gaback ow

Reef Offset 5.44 dB
Ref 19.44 dBm

#VEW 300 kHz

#hvg Type: RMS
AvglHebd: 1010

\ L

Sweep 2.933 ms (1001 ptsy

#hvg Type: RMS
AvglHebd: 1010

Auto Tune

Center Freq
515.000000 MHz

(—
| StartFreq |
30.000000 MHz

StopFreq
1.000000000 GHz'

Stop 1.0000 GHz
Sweep 94,00 ms (30001 pis
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Hhvg Type: RMS
Fast e Trig Fres Run AvglHaid: 10410
IFGalack ow @harc 20 &8

r 2 Bhvg Type: RMS r .75 2
50000000 ":h‘ R M;gh::.’!wﬂ | 13. 750000000 "
IF Gaback aw Whizerc 20 &8

st 8.44 dB
9.44 dBm

ot

Start 1.00 GHz Stop 26.50 GHz | Start 1.00 GHz
#Res BW 100 kHz #VBW 300 kHz : 3 | 2550000000 M2 | |G #VBW 300 kHz

6,301 dBm| 1 1 el 46115 GHz| 6,567 dEm)|
AT.334 dBm | L i GHz,  4B7T1d8m|

] 09, 202 L. .
437000000 GHz HAvg Type: RMS q 515.000000 Ay T WY
2.43700000 :m e Trig: Fren Run AvglHeld: 10410 I Carartrag S b o;m e Trig: Free Run AvglHeld: 1010
IFGatacl ow @hrarc 30 &8 IFGalack o Whttarc 20 48

Ref Offset9.44 dB b Ref Offset 9.4 dB
Ref 20.44 dBm Ref 19.44 dBm

Span 30,00 MHz Start 30.0 MHz Stop 1.0000 GHz
FVBW 300 kHz Sweep 2.933 ms (1001 pts) #Res BW 100 kHz 2 Sweep 94.00 ms (30001 pts;

o T

E = #ivg Type: AMS
SCO0D000 GHz_ B, AvgiHote 1010
IFGalndow __ #Attar: 20 &8

et 8.44 dB
.44 dBm

Stop 26.50 GHz |
#VBW 300 kHz Sweep 2.438 5 (30001 pi
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